ACCELERATING
C&QQ GLOBAL WATER INVESTMENT
6b SUMMH— 2025 12 - 14 May 2025 | Paris, FR

Water Quality & A Sustainable
Future

[Presentation by]

Elizabeth Heiles, P.E.

Senior Engineer
Central Arkansas Water

Carlos Medina Arce
Head of Hydraulics and Solar Power Plants

Canal de Isabel Il

3 IRk ” s . KN
v B TR WA Y & QN'

q o GLOBAL WATER INTELLIGENCE




g ’ﬁ Il 7 K % Honghu WWTP — Process Flow

HEMZHEN WATER AND ENVIRONM

Sludge and Reclaimed
Water Pump Room

. — i
i =) “ ‘ \F) 1 Sow -
"r; " W 8 8 % : = ““L“'

Fine Screen &

UV Disinfection

Aerated Grit Sedimentation Tank

Chamber Fine Screen Biochemical Tank

| MBR Bio-Reactor
E ] e S |
Y

Capacity 100,000 m3/day Land Area 3.24 Hectares
Surface Water Standards Class IV Electrical Reduction 5-10%

Total Nitrogen (TN) <1.5 mg/L Sludge Reduction 10-15%

Total Phosphorus (TP) <0.3 mg/L Decrease in Chemical Consumption 50-80%

GLOBAL WATER

SUMMIT 2025




/—— FUTURE .
o WATER
LEADERS
TOUR

177 SR

WATER AMND E

NVIROMNMEN -h

GLOBAL WATER

SUMMIT 2025



FUTURE
. WATER SINGAPORE'S 4
LEADERS NATIONAL
TOUR WATER AGENCY
@) PUB

Water for All: Corsi

Changi Water Reclamation Plant

Changi WRP - Water Quality after MBR Retrofit Heart of Deep Tunnel Sewerage System

36

40

35
30
25
20

15

10 4
c <0.1

Turbidity (NTU) Chemical Oxygen Demand (COD)
(mg/L)

B Conventional B MBR

Aerial view of Changi WRP (Image: PUB)

GLOBAL WATER

SUMMIT 2025




FUTURE

. WATER SINGAPORE'S 5
LEADERS NATIONAL
TOUR WATER AGENCY

. Primary Biological Secondary Reverse NEWater
Conventional Treatment Treatment Treatment Osmosis Distribution

|
Used Water Process NEWater Process
Primary Reverse NEWater
DTSS Treatment Osmosis Distribution

Changi WRP — MBR Retrofit
Membrane Bioreactor - ~¥30% reduction in footprint eliminates UF/MF before RO
Capacity Increase 176 to 224 (MGD)

GLOBAL WATER

SUMMIT 2025




/77— FUTURE
.\‘) WATER 6
‘ LEADERS
TOUR rB=E

Water Supplies Department

Tai Po Water Treatment Works

Capacity 800,000 m3/day
Covering Demand 30% of HK

On-site Generation of Ozone Gas and Chlorine Gas

The Challenge

Due to the lack of local chlorine gas suppliers in Hong Kong, Tai Po Water Treatment Works has been
importing chlorine gas in liquid form from Mainland China to sustain daily disinfection of drinking water.

Current Arrangement Potential Risks

Raw Water Drinking Water

Chlorine

Hong Kong

o e R — 4,
y.
L Ny P - “
Reservoir Tal Po Water Drinking
Treatment Works Water Supply

& Regular transportation of liquid chlorine from China to Tai Po Water
Treatment Works in Hong Kong for daily disinfection

GLOBAL WATER

SUMMIT 2025




/77— FUTURE
.\‘) WATER 7
‘ LEADERS
TOUR rB=E

Water Supplies Department

Tai Po Water Treatment Works

Capacity 800,000 m3/day
Covering Demand 30% of HK

On-site Generation of Ozone Gas and Chlorine Gas

The Solution

On-site Ozone Gas and Chlorine Gas Generation

On-site Ozone Gas Generation

VPSA System for

PxygenGeneratichy iy i - e R e e o
v l
= I
|
|
Sidestream Injector :
l Booster | Off-gas
i = Pump | Destruct Unit
Ozone Gas |
GEnEHaT N iyl 8 002 2020202022 2 Vv TEETmEEmememEmETee

Outgoing
Water

4 Advanced and Effective Disinfection Technology
¢ Reduce Chlorine Consumption by around 30%
4 Improve Water Quality

Ozone Contact Tank

Sidestream
Water

GLOBAL WATER
SUMMIT 2025




/77— FUTURE
0\‘) WATER 8
‘ LEADERS
TOUR rB=E

Water Supplies Department

Tai Po Water Treatment Works

Capacity 800,000 m3/day
Covering Demand 30% of HK

On-site Generation of Ozone Gas and Chlorine Gas

The Solution

On-site Ozone Gas and Chlorine Gas Generation

On-site Chlorine Gas Generation

4 Chlorine Gas Generated on Demand

Chlorinated Brine

~N
4 Eliminate Chlorine Storage and :
Transportation Risks Stripper
4 Sodium Hypochlorite as Back-up Disinfectant Chlorine Gas @.W‘,m " Y oriang
4 Enhance Operational Resilence - I DSINEENOR
S =
e
Treated !
Water F‘ —_—
-
Sodium Hypochlorite
v
Brine Treatment Unit
Sodium
Hypochlorite
Conversion Unit
Release to the atmosphere
Hydrogen >

Recycled Brine

GLOBAL WATER

SUMMIT 2025




/7~ FUTURE
0\‘) WATER 9
‘ LEADERS
TOUR rB=E

Water Supplies Department

GLOBAL WATER
SUMMIT 2025




@

o

FUTURE

WATER ‘S’
LEADERS
TOUR Water Supplics Department

GLOBAL WATER
SUMMIT 2025

To enhance the monitoring of raw water quality and ability
to provide early warning of changes in water guality, the
laboratory of the Tai Po has adopted the Biosensing Alert
System.

The System uses zebrafish, which have a genetic
composition very similar to that of humans, as its partner in
water quality monitoring.

As zebrafish are highly sensitive to contaminants in water,
the System can continuously monitor the quality of raw
water using a computer system to automatically analyze
and detect the behavior and activities of zebrafish.

10




@

oo

FUTURE

WATER ‘S’
LEADERS
TOUR Water Supplics Department

GLOBAL WATER
SUMMIT 2025

To enhance the monitoring of raw water quality and ability
to provide early warning of changes in water quality, the
laboratory of the Tai Po has adopted the Biosensing Alert
System.

The System uses zebrafish, which have a genetic
composition very similar to that of humans, as its partner in
water quality monitoring.

As zebrafish are highly sensitive to contaminants in water,
the System can continuously monitor the guality of raw
water using a computer system to automatically analyze
and detect the behavior and activities of zebrafish.

11




/7~ FUTURE
0\‘—) WATER ) 12
‘ LEADERS
TOUR

Unitywater

Caboolture River Nutrient Offset Project

Seedlings Planted 30.000
CO2 Reduce 34 tonnes/yr
Total Nitrogen Offset 1.6 tonnes/yr

This project will offset the equivalent load of an
additional 5500 people on Burpengary East
Sewerage Treatment Plant (STP).

Nutrient offsetting is a cost-effective option that
provides flexibility in upgrading STPs. It
enables Unitywater to make a positive
contribution to our environment and community
spaces by actively working to improve the
health of local waterways.

GLOBAL WATER

SUMMIT 2025




/7~ FUTURE
0\-‘) WATER ® 13
‘ LEADERS
TOUR

Unitywater

Caboolture River Nutrient Offset Project

EXISTING BANK PROFILE

6

Elevation (m AHD)

Chainage (m)

GLOBAL WATER
%%0 SUMMIT 2025




/7~ FUTURE
0\-‘) WATER ® 14
‘ LEADERS
TOUR

Unitywater

Caboolture River Nutrient Offset Project

CROSS SECTION A-A (WITH ROOTBALL) -
IMMEDIATELY AFTER CONSTRUCTION

OVERBANK UPPER BANK
6 RIPARIAN TRANSITIONAL TIDAL/ MARINE
PLANTINGS PLANTINGS PLANTINGS

i e INTERTDAL BENCH TO ENCOURAGE MANGROVE ESTABLISHMENT

1y ¢ —\ 2 x B0 - W00 vy BOULDERS TO BE USED AS BALLAST
= J : ROOTBALL TO BE EXTENDED INTO RIVER FROM BENCH

FOOTER LOG TO BE PLACED INTO ES TUARINE MUDS

Elevation (m AHD)
o

Chainage (m)

GLOBAL WATER
% SUMMIT 2025




/7~ FUTURE
0\-‘) WATER ® 15
‘ LEADERS
TOUR

Unitywater

Caboolture River Nutrient Offset Project

CROSS SECTION A—-A (WITH ROOTBALL) -
10 YEARS FOLLOWING REVEGETATION ESTABLISHMENT

. UPPER BANK
6 JERIPARIAN TRANSITIONAL TIDAL/ MARINE

PLANTINGS PLANTINGS
4
)
< 2
E
c
2 0
©
$ -
— '_:_-:
2 R
4 4 :
35 30 25 20 15 10 5 0

Chainage (m)

GLOBAL WATER
%%0 SUMMIT 2025




16

GLOBAL WATER

SUMMIT 2025




	Slide 1
	Slide 2
	Slide 3
	Slide 4
	Slide 5
	Slide 6
	Slide 7
	Slide 8
	Slide 9
	Slide 10
	Slide 11
	Slide 12
	Slide 13
	Slide 14
	Slide 15
	Slide 16

